
Material Test Report 
Heat Code: m An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001:2008 Cetifed Sales: (713) 868-4421 Fax: (713) 455-8366 

WCRA SuppRer NobTdon: Thls prdust may mnlein m e  M more IolScdwniealo subjedloths rapning reqilirements d Sedion S13 d Ihe Emcwnq Planning snd 
Communiiy Rightfpl(nwAd VUe 111 of%eSUpamind Amendmentsand Ruiuthori2slionAd of 1886) and 40 C.F.R. Part 372. Polenfiilly mpcdabischsmicalr sm indimaddh a 
chemsrk in me 'EPCRA' mlumn snd a ChemiQ Abmad Ssrvloes GAS) Wistry number i t  pravidsd f a  Mch such c h i c a 1  In sjdmthn tome ps-1 by wdgM olms chemlcal 
prerentin mis pmduiL It ir ywr rsiponelli ly~meto delmlne whdhwyour ladlityla mquliedtosubmit aToxicRdtlaaae lnventory RsportundarEPCRA S d o n  313. 

. . 

Ceríification No.: 199263 

Certification Date: 1/27/2011 

Thls reporti. luued In mmpliancswkh Ihe raquirements d EN10204 3.1 /!SO 10474 3.1.b 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 
54940 TULTITLAN, EDO, MEX 

m- 
Nicholas Tepovich - Metallurgic Lab Manager 

PO: 9805 1 Sales Order: 91305 Line: 11 
ltem Coda: 0302400100-0020~ 1 Qty Shipped: 50 
ltem Desc: FLG 04.00 0300 SO RF 
Supplier: CMC Supplier Heat: 3019625 

Spec: ASTM A105/A105M-(10)/ASME SA 105/SA 105M-(08a) Section 11 Part A 

Elernent (%M) Ladle Pmduct EPCRA CA% 1 Elment (%M) Ladle Pmduct EPCRA CASY 
C carbon 0.20 : Cr c h r ~ m i m  0.07 J 7440-47-3 
Mn mnganeae 1.10 1' 7439-96-5 Mo ~olybdsnun 0.02 
P PhOBphoiOYs 0.009 j V VaMdivm 0.002 
S ~ u l p h u r  0.013 : Cb columbiwn 0.001 

0.24 Si silicon iC.E. 0.42 
CU capper 0.26 7440-50-8 i CuNiCrMo 0.432 
Ni Nickel 0.08 J 7440-02-0 i CrMo 0.092 

Mechanicsl Testlng Other 
Test Lab AFG : MILL CMC-TEXAS 
Test Bar Size Test Piece i MRC 3019625 
HBW 163 - 163 j EF Y 

Elg 1%) 28.0 
ññ 1%) 66.0 
Tensile Specimen Sire linl .249 
Tensile (ksil 79.3 
Yield (ksi) 46 
Gauge Length 1 

NO Weld repair performed. Chemical Rnalysis results shown are actual. Forgings are capable of passing 
hydrostatic test compatible with the appropriate rating. Elongation taken fram a round specimen. Al1 material 
~upplied under this order is certified to be free of mercury contamination and no mercury beering equipment was 
used in manufacturing, fabrication or testing. Yield strength vas determined using the 0.2% offset method. 
NO weld repair performed an this product. 
Product-compliant with~and- meets-allaequirements- of -ASTM-A105 -and -with- dimensions -toASME -816:s . . ---- -. . . 

Product compliant with NACE MR0115, latest edition 


